
 
 
 
June Lake Public Utility District 
Wastewater Treatment Plant Evaluation Study 

 

60640500 December 2020 

June Lake Public Utility District 

 

AECOM 

 

 

 
 

 
 

 

Daniel Cronquist PE, Project Manager 

 

 

 

 

 

 

 

 

 

 

5001 E. Commercenter Drive, Suite 100, Bakersfield CA 93309 

 



JLPUD WWTP Evaluation Study  Page i 

  



JLPUD WWTP Evaluation Study  Page ii 

 

Table of Contents 
______________________________________________________________________________________ 

Section 1 Introduction ............................................................................................................................... 1-1 

1.1 Background...................................................................................................................... 1-1 
[...]
Following the district’s request, possible nitrification strategies were reviewed, and the most viable options is 

described below. The operating data provided by the District shows an average effluent TKN of 7.76 mg/L 

and nitrate/nitrite of 53 mg/L. Values for TKN varied between 0 mg/L and 20 mg/L meanwhile values for 

nitrate/nitrite varied between 0.018 mg/L to 140 mg/L, with higher values often obtained in warmer months. 

The proposed nitrification strategies are based on assumed effluent limits for nitrate of 10 mg/L.  

Nitrification can be accomplished within the existing oxidation ditch. This is done by strategically placing 

aerators along the ditch channel length and creating aerobic and anoxic zones. To ensure full nitrification the 

aerators should provide sufficient aeration to meet the requirements for both the biochemical and nitrogen 

loading. Table 5 analyses the total aeration requirements for simultaneous treatment. 

Table 5: Aeration Capacity and Requirements for Biochemical Treatment and Nitrogen Loading 

  

Current Aerator Capacity = 100-HP (brush) and 30-HP (floating) 

Flow 
(MGD) 

TKN 
(lb/day) 

O2 to 
Convert 

TKN 
(lbs 
O2/lb 
TKN)  

Daily O2 
Requirement 

for TKN  
(lbs) 

Daily O2 
Requirement 

for BOD  
(lbs) 

Total Daily 
O2 

Requirement  
(lbs) 

(TKN + BOD) 

HP to O2 
Conversion 
(lbs O2/HP-

hr) 

Aeration 
Power 

Requirement 

(HP) 

ADWF 0.17 98 4.6 449 2,568 3,017 1.5 84 

MMADF 0.39 228 4.6 1,050 5,891 6,941 1.5 193 

Plant 
Capacity 

1.0 584 4.6 2,685 10,071 10,071 1.5 354 

The four aerators proposed for biochemical treatment would be upsized to meet the oxygen requirements for 

full nitrification.  

This setup will provide the District with adequate oxygen to treat the MMADF of 0.39 MGD. It is 

recommended that the District install 3-new 40-hp bridge mounted aerator/mixers in the configuration shown 

in Figure 18. 

  

Figure 18: Oxidation Ditch Proposed Aerator Layout 



 

JLPUD WWTP Evaluation Study  Page 2-13 

 

Should the District need to increase their treatment capacity in the future they can add additional bridge 

mounted aerators or replace the 40-hp units with larger ones.  

 Clarifier 

There is only one clarifier and it was also constructed over 30 years ago.  The clarifier is approximately 45-

feet in diameter with an average water depth of 8.5-feet. A wooden cover and space heaters are used to 

reduce freeze-up conditions in the clarifier. The steel supports on the cover will eventually corrode and may 

become unable to support the required loads.  It is proposed the existing cover be replaced with a truss-

supported aluminum cover to reduce freeze-up conditions.  Refer to Figure 19, which shows the existing 

clarifier and proposed cover. The cover will include an observation hatch and perimeter hatches to facilitate 

access for maintenance. For a reduced cost, the District could consider a fabric cover but due to the extreme 

climate and wind conditions at the site, the fabric cover would have a reduced lifespan.   

      

 

Figure 19: Clarifier Cover 

The clarifier capacity was calculated for the current flows as is shown in Table 6. The existing clarifier is able 

to meet current flows and is capable of meeting the plant permitted capacity of 1.0 MGD. 

 

Table 6: Clarifier Capacity 

 

Max. Mo. 
Avg. Day 

(MGD) 
Clarifier 
Area (ft2) 

Overflow 
Rate 

(GPD/ft2) 

Detention 
Time 
(hrs) 

Present 0.39 1,590 245 6 

Permitted 1.0 1,590 629 2.5 

 

At MMADF, the long HRT could cause some of the sludge to float. It is recommended that the District install 

Stamford baffles along the perimeter wall to reduce the amount of floating sludge that could exit the clarifier 

over the weir. The skimmer arms and scrapers are past the end of their design life and require replacement. 

Existing 
wooden 
cover 

Truss-
Supported 
aluminum 
cover 



 

JLPUD WWTP Evaluation Study  Page 2-14 

It is recommended that the District replace the existing EIMCO Type clarifier mechanicals with new Ovivo 

suction tube clarifier mechanicals per the following: 

 

Figure 20: Recommended Clarifier Mechanicals 

Like the oxidation ditch, there is no redundancy for the clarifier so all inspection and repairs to the concrete, 

scum baffles, and weir will be conducted while the plant flows are redirected to the pond system.  

 Sludge Beds 

There are presently seven sludge beds with a total combined area of approximately 16,200 ft2.  The plant 

was initially designed with four unlined sludge beds.  The three additional beds were installed as part of a 

plant expansion. These additional basins have an approximate depth of 18-inches and concrete bottoms with 

an under drain and the drained liquid is pumped back to the treatment process. The sludge pump was 

replaced recently and is still in good condition, however, the motor should be replaced. The facility receives 

an average of 68-inches of snow with temperatures averaging a low of 20⁰F during the coldest month. During 

the coldest winter months, the shallow sludge beds freeze hindering the overall storage capacity.  

The district currently only operates the four original unlined sludge beds. The original beds have native soil 

bottoms with no under drains. The State Water Quality Control Board has become increasingly critical of this 

type of sludge bed. Their concern is the possibility of contaminants reaching the ground water from the bed 

leachate.    



 

JLPUD WWTP Evaluation Study  Page 2-15 

Preliminary estimates for the sludge dewatering will be based on assumptions and parameters presented in 

the following tables:  

Table 7 Sludge Bed Design Criteria 

Average Day Flow 0.17 MGD 

BOD 345 mg/L 

Yield1  0.75 lbs VSS2/ lb BOD 

Sludge Solid Concentration  1% solid by weight 

Dewatering Schedule 
6 hours of operation / day 

5 days per week 

Based on the above criteria, the bio-solid production rate equals:  

Table 8 Sludge Production 

Daily Sludge Production 
367 lbs/day as dry solids  

4,394 gal/day bulk volume 

Required Dewatering Rate (based 
on a 30 hr/wk schedule) 

514 lbs/day or 86 lbs/hr. 

6,161 gpd or 17 gpm 

 

Table 9 Sludge Bed Requirements 

Yearly Sludge Production 133,800 lbs/yr as dry solids  

Typical Solids Loading Rate1 15 lbs/yr/ft2 

Sludge Bed Area Requirement 8,920 ft2 

Per the above, the existing beds are capable of providing efficient sludge drying. However, due to the cold 

weather impacts to the lined beds and concerns with the unlined beds, it is recommended to completely 

rehabilitate the larger unlined sludge beds to allow for more efficient operation throughout the year.  

It is proposed that the area with the four original unlined beds be excavated to remove and dispose all sludge 

and sand. In their place, three rectangular paved sludge drying beds with underdrains and supernatant 

collection shall be constructed. The beds are recommended to be constructed with dimensions of 40-feet 

wide and 120-feet long each. Use of the beds should be rotated with beds operated one at a time and the 

sludge dried and removed before fresh sludge is added to the bed. The proposed three sludge drying beds 

would provide a total combined area of approximately 14,400 ft2. It is proposed that the small rectangular 

sludge drying beds be abandoned in place.  

The underdrainage and supernatant are to be pumped back to the oxidation ditch. This pumping system is to 

consist of one pump. Figure 21 illustrates a recommended cross-sectional layout configuration for the 

refurbished sludge beds which would provide a ramp to facilitate the entrance of a front-end loader to 

remove sludge and auger mixing vehicle to increase drying speed. 

  

 
 
1 Design of Municipal Wastewater Treatment Plants, WEF Manual of Practice No. 8 (MOP8) Fig 11.7(b), 

1992.   
2 Volatile Suspended Solids (VSS) 



 

JLPUD WWTP Evaluation Study  Page 2-16 

 
Figure 21: Recommended Sludge Bed Cross Section 

Configuration 

 

Alternative – 1 

The alternative proposes to replace the drying beds by a mechanically operated dewatering unit. A skid 
mounted screw press (see Figure 21a) would be installed within a proposed building. The screw press 
includes a progressive cavity sludge pump that pumps the sludge from the clarifier through the screw press 
and returns dewatered sludge through a chute that is dropped to a dumpster or can be modified to be 
applied to the sludge drying beds. The dewatered sludge can then be disposed of in a landfill.  
 

 
Figure 21a: Skid Mounted Screw Press 

 
The screw press proposed would operate twice a week and include a fail-safe system to alert the operator of 
any malfunctions. The skid would be housed within a building of approximately 14-feet by 12-feet with a 
minimum height of 11-feet.  



 

JLPUD WWTP Evaluation Study  Page 2-17 

 Percolation Ponds 

There are currently four percolation ponds in use at the treatment plant with a total wetted area of 

approximately 421,000 ft2 or 9.7 acres.  Due to a lack of data, we were not able to analyze the infiltration 

capacity of the ponds.  It is proposed that tests be done on the soil to determine the infiltration rate.  

According to the National Resources Conservation Service Web Soil Survey, the ponds are constructed on 

Alamedawell Loamy Sand. The estimated infiltration rate ranges from 0.20 to 2.00 in/hr. Using the most 

conservative hourly infiltration rate, the daily infiltration rate is estimated to be 4.8 in/day. Therefore, the 

current percolation ponds would have an infiltration capacity to dispose of approximately 1.26 MGD.  

During construction, the ponds will be temporarily converted for use as a pond treatment system. The ponds 

will be configured to provide a facultative pond, maturation pond, and an infiltration pond. Minor modifications 

will be required to effect the change including: 

• Reconfiguring of the inlet/outlet pipes; 

• Lining of the facultative pond (Pond No. 1) with HDPE to reduce infiltration; 

• Relocating the existing surface aerators from the oxidation ditch to the facultative pond to assist the 
treatment process. 

 
An additional benefit of lining Pond No. 1 will be that it can be used in the future as an equalization basin 
should the District need the additional capacity. The downside is that it potentially reduces the plants 
infiltration capacity by about 0.30 MGD. 
 
Figure 22 shows a recommended layout for using the ponds to provide temporary wastewater stabilization 
and treatment. 
 

 Site Improvements 

The site has also not received any major improvements over the past 30 years. The buildings show signs of 

exterior wear and the original paved driveway is cracked and needs repair.  

It is proposed to strip and repaint the exterior surfaces of the laboratory/control building, shop building, and 

truck port with the District’s approved color (see Appendix D). Additionally, it is proposed to strip and seal 

coat the interior walls and floor of the Laboratory/Control building with the District’s approved color.  

The building’s roof has also shown deterioration, it is proposed that the roof for the laboratory/control building 

and the truck-port be replaced with the same type.  

It is further recommended that the existing paved driveway is removed and the driveway is paved with 

asphalt adequate for high mountain, high desert regions, performance grade (PG) 64-28 (See appendix E). 

 Miscellaneous Improvements 

As part of the recommended improvements to the treatment plant, the following items should be addressed: 

• Replace the existing 3-way lubricated plug valves on the scum box and sludge lines.  These are located 
in the lab building. 

• Replace the existing 12” gate valve on the clarifier bypass line.  

• Add a shut off valve (lubricated plug) to the line from the oxidation ditch to the clarifier, just downstream 
of the new screen on the oxidation ditch outlet. 

• Provide a new check valve (spring-arm) just ahead of the sludge pump. 



 

JLPUD WWTP Evaluation Study  Page 2-18 

• Replace existing non-potable water pressure tank and pump located inside the laboratory/control 
building and corresponding piping.  

 



OVERFLOW STRUCTURE

(TYP. OF 3)

EXISTING

POND No. 4

EXISTING

POND No. 3

EXISTING

POND No. 2

EXISTING

POND No. 1

R

E

C

O

N

S

T

R

U

C

T

S

L

U

D

G

E

D

R

Y

I

N

G

 

B

E

D

S

W

I

T

H

 

U

N

D

E

R

D

R

A

I

N

S

 

A

N

D

S

U

P

E

R

N

A

T

A

N

T

L

I

N

E

S

O

X

I

D

A

T

I

O

N

 

D

I

T

C

H

FINAL

CLARIFIER

PLAN

NO SCALE

LINE W/ 60 mil HDPE

RELOCATE AERATORS

FROM OXIDATION DITCH

(TYP. OF 3)

EXISTING

POND No. 4

BOT. EL=6942±

EL=6965±

EL=6962±

EL=6958±

EL=6954±EL=6950±

EXISTING

POND No. 3

BOT. EL=6946±

EXISTING

POND No. 2

BOT.

EL=6950.5±

EXISTING

POND No. 1

BOT. EL=6955±

SECTION THROUGH PONDS

NO SCALE

W
A

S
T

E
W

A
T

E
R

 
T

R
E

A
T

M
E

N
T

 
P

L
A

N
T

E
V

A
L

U
A

T
I
O

N
 
S

T
U

D
Y

J
U

N
E

 
L
A

K
E

 
P

U
B

L
I
C

 
U

T
I
L
I
T

Y
 
D

I
S

T
R

I
C

T

P
r
o
j
e
c
t
 
N

o
.
:
 
6
0
6
4
0
5
0
0

A
N

S
I
 
B

 
1
1
"
 
x
 
1
7
"

L
a
s
t
 
s
a
v
e
d
 
b
y
:
 
G

A
B

R
I
E

L
.
R

O
S

A
L
E

S
(
2
0
2
0
-
1
0
-
2
2

)
 
 
 
L
a
s
t
 
P

l
o
t
t
e
d
:
 
2
0
2
0
-
1
0
-
2
2

P
r
o
j
e
c
t
 
M

a
n
a
g
e
m

e
n
t
 
I
n
i
t
i
a
l
s
:

D
e
s
i
g
n
e
r
:

C
h
e
c
k
e
d
:

A
p
p
r
o
v
e
d
:

F
i
l
e
n
a
m

e
:
 
S

:
\
J
0
1
\
6
0
6
4
0
5
0
0
 
-
 
W

W
T

P
 
E

V
A

L
U

A
T

I
O

N
 
U

P
D

A
T

E
 
T

A
S

K
 
O

R
D

E
R

 
#
 
0
5
\
9
0
0
_
C

A
D

_
G

I
S

\
9
1
0
_
C

A
D

\
0
6
-
F

I
G

U
R

E
S

\
6
0
6
4
0
5
0
0
 
-
 
F

I
G

 
5
.
D

W
G

E
F

F
L

U
E

N
T

 
P

O
N

D
S

P
L

A
N

 
A

N
D

 
S

E
C

T
I
O

N

F
i
g

u
r
e

:
 
2

2

_
_
_
_
_

_
_
_
_
_

_
_
_
_
_

N



 

JLPUD WWTP Evaluation Study  Page 3-1 

Section 3 
Electrical & Instrumentation Systems 

3.1 Instrumentation and Control Systems 

AECOM's approach, guidance, and understanding of the June Lake WWTP supervisory control and data 
acquisition (SCADA) system improvement is based on the information gathered by AECOM Engineers 
during their site visit on December 19, 2016. Present operation of the plant equipment is manual mode with 
limited monitoring and control capability. It is our understanding that June Lake Public Utility District desires 
to upgrade the existing obsolete system with a Programmable Log Controller (PLC) controlled, fully 
automated control system. 

 Instrumentation to be Demolished 

Flow metering facility using V-notch weir located on the effluent discharge pipe from the secondary clarifier 

will be demolished. 

 New Instrumentation to be Added 

Control system and instrument wire termination will be housed in a NEMA 12 Instrument Control Panel 

(ICP) inside the existing Electrical Room. The control system will interface and match the existing SCADA 

and telemetry system owned by the district. The operator will be able monitor and make process changes on 

an Operator Interface at the Instrument Control Panel as well as at the existing central SCADA system. 

Networking between packaged skid based systems and ICP will be using Ethernet or Modbus over Ethernet 

communication protocol. An ethernet switch with spare ports and a fiber port will be installed in the ICP for 

future plant expansion. 

New Radar flowmeter will be installed in the influent channel and a magnetic flowmeter on the effluent 

discharge line. Flowmeters will be capable of measuring flow in GPM, and flow total in MGD. Flowmeter 

readings and meter health will be monitored by the PLC. 

Influent screen Run and Fail status will be reported to the PLC for monitoring and recording in SCADA. The 

influent screen packaged system will be equipped with upstream and downstream level sensors and a level 

transmitter to monitor adequate screen operation. 

 Control Strategy 

The following equipment will be operated manually and will only provide status signals to PLC: 